Dredged Material

Manaqement Ootion
and Environmental
Gonsiderations

Judith Pederson

E. Eric Adams



Dredged Material Management

Options and Environmental

Considerations

PROCEEDINGS OF A CONFERENCE

DECEMBER 3-6, 2000

Edited by
Judith Pederson
E. Eric Adams

MIT Sea Grant College Program
Massachusetts Institute of Technology

Cambridge, MA 02139



Published by:

Massachusetts Institute of Technology

MIT Sea Grant College Program

292 Main Street, E38-300

Cambridge, MA 02139 USA
http://web.mit.edu/seagrant/publications/index.htm]

Publication of this volume is supported by the National Oceanic and Atmospheric Association
contract no: NAS6RGO074 and NA46RGO434,

Copyright © 2002 by the Massachusetts Institute of Technology. All rights reserved. This publication
[...]
located nearby the CDFs are part of the
process.



BRINKMAN

Treatment of PCB Contaminated Dredged Water from the New Bedford

Harbor Superfund Project

JAMES BRINKMAN'

Foster Wheeler Environmental Corporation
133 Federal Street, 6th Floor

Boston, MA 02110 USA

ABSTRACT: Operable Unit No. 1 of the New Bedford Harbor Superfund Site will
involve the dredging of approximately 750,000 yd3 of PCB contaminated sediments and
disposal of the sediments in near shore confined disposal facilities, Wastewaters
generated as part of this remedial action will require treatment prior to discharge back
into the harbor.

In September 2000, a 165-gpm pilot study was conducted to evaluate the effectiveness
of proposed water treatment system to meet the discharge requirements of (.063 ppb
(per Aroclor) for PCBs. The pilot system consisted of: an inclined plate clarifier,
chemical addition, sub-micron sand filtration and carbon adsorption. The existing
UV/Oxidation system utilized during the Hot Spot sediment removal (Operable Unit
No. 2, 1994-93) was also evaluated. The results and conclusions of the pilot study will be
presented,

Key words: contaminated sediments, PCBs, water treatment, CDE, New Bedford Harbor, MA

INTRODUCTION

The New Bedford Harbor Superfund Site (the
Site), located in Bristol County, Massachuseits,
extends from the shallow northern reaches of the
Acushnet River estuary south through the com-
mercial harbor of New Bedford and into 17,000
adjacent areas of Buzzards Bay. Industrial and
urban development surrounding the harbor has
resulted in sediments becoming contaminated with
high concentrations of many pollutants, notably
polychlorinated biphenyls (PCBs} and heavy met-
als, with contaminant gradients decreasing from
north to south. From the 1940s into the 1970s two
electrical capacitor manufacturing facilities, one
located near the northern boundary of the site and
one located just south of the New Bedford Harbor
hurricane barrier, discharged PCB-wastes either
directly into the harbor or indirectly via discharges
to the City’s sewerage system.

The New Bedford Harbor Site has been divided

1Corresponding author; telephone: 617-457-8238;
fax: 617-457-8499; email: jbrinkman @fwenc.com

into three operable units (OU) or phases of site
cleanup: The hot spot operable unit (OU #2), the
upper and lower harbor operable unit (OU #1), and
the Buzzards Bay or outer harbor operable unit.
This paper presents the results of a pilot-scale
water treatment study conducted in support of the
water treatment system design for OU #1.

BACKGROUND

In 1994, a 350 gallon per minute (gpm) water
treatment plant (WTP) was constructed at the New
Bedford Harbor Superfund Site (Figure 1) to treat
wastewaters generated during hydraulic dredging
of the Hot Spots sediment (PCBs > 4,000 mg/L)
removal activities (OU #2). The WTP consisted of
an equalization basin, chemical addition, a settling
basin, sand filtration, cartridge filtration, and one
(1) 270 kilowatt (kW) Ultraviolet (UV)/Oxidation
system. The WTP operated from April 1994 to
September 1995 and treated approximately 160
million gallons of water. The discharge limits for
PCBs and heavy metals for OU#2 are presented in
Table 1.



Table 1. Monthly average discharge standards

Contaminant OU #1 Discharge | OU #2 Discharge
Standard (pg/) Standard (ug/1)
PCBs 0.065 per Aroclor | 0.71 ug/l (total)
Cadmium 9.3 6.0
Chromium 50 7.1
Copper 5.6 83
Lead 85 48

For OU #1, approximately 750,000 yd? of PCB
contaminated sediment (400-500 mg/l average)
will be dredged and placed in shoreline confined
disposal facilities (CDFs). As with OU#2, the
resultant wastewater from dredging will require
treatment prior to discharge back into the harbor.
However, as shown in Table 1, the PCB discharge
limit for OU#1 was reduced by an order of magni-
tude based on risk assessments and operational
data obtained during the OU#2 operations.

In May 1999, the existing WTP was operated
to treat accumulated water associated with the
stored OU#2 dredge sediments. These tests indi-
cated that the existing UV/Oxidation system would
not be able to meet the more stringent discharge
limits. However, treatability tests were conducted
to simulate the chemical addition and settling
anticipated for a full-scale system. Water from
these treatability tests was sent to Calgon Carbon

TREATMENT OF DREDGED WATER 75

Corporation (Calgon) for UV/Oxidation bench
scale testing. The UV/Oxidation bench scale
results indicated that given an influent flow rate of
1,200 gpm and a PCB concentration of 2 ppb, the
new discharge limit for the 3 to 5 year project
could be achieved utilizing the existing 270 kilo-
watt (kW) system and five (5) additional 360 kW
systems. The capital and annual operational costs
associated with a 1,200-gpm treatment system
were estimated to be $1.8 million and $2.1 million,
respectively. In addition, Calgon indicated that if
the influent concentration were to exceed 2 ppb,
additional UV/Oxidation units would be necessary
in order to achieve the PCB discharge limit.
Therefore, as a result of the high costs associated
with UV/Oxidation, Foster Wheeler Environmental
Corporation began to investigate carbon adsorption
as an alternative tertiary treatment method for the
wastewaters from dredging.

Historically, carbon adsorption has been docu-
mented as an effective method of removing PCBs
from wastewaters. Results of site-specific bench
scale granular activated carbon (GAC) tests per-
formed by PACS, Inc. indicated that GAC would
be an effective altemnative to UV/Oxidation. The
capital and annual O&M costs for a 1,200 gpm
GAC system were estimated to be $252,000 and
$131,000, respectively. Therefore, based on
bench-scale testing and the potential cost savings

& ‘ . e
3 S ARl L e

== T = T e T

Figure 1. The layout of the existing water treatment ptant at the New Bedford Harbor Superfund site.



76 BRINKMAN

of GAC, it was determined to conduct a pilot-scale
test of the proposed WTP system.

PROCESS DESCRIPTION

The pilot-scale wastewater treatment system
was operated from September 11, 2000 through
September 29, 2000 and treated approximately 1
million gallons of water generated during the
dredging pilot study. The treatment system consist-
ed of chemical addition (alum, polymer), an
inclined piate clarifier, ulira-fine (<0.45 pm) sand
filtration, and GAC adsorption. Portions of the
existing WTP were utilized to conduct the pilot
scale tests and the existing UV/Oxidation system
was also evaluated using the more aggressive fil-
tration system. The site layout of the pilot scale
treatment system is shown in Figure 2 and more
detailed descriptions of the individual unit process-
es are provided in the following sections.

CDF CeLL #1

As was done during OU#2, sediments dredged
during the dredge pilot study were discharged to

SECONDARY
CONTAINMENT - L
AREA g

A

CDF Cell #1. The resulting supernatant was then
pumped from the CDF Cell #1 to CDF Cell #2
using a portable pump located at the site. In order
to control the concentration of total suspended
solids within the supernant, flexible hose and
adjustable piping were used to pump water from
varying depths within the cell. The average con-
centration of PCBs within the dredged sediments
was 400 mg/l.

CDF CELL #2

CDF Cell #2 was utilized as an equalization
basin prior to the wastewater being pumped to the
inclined plate clarifier. Utilizing CDF Cell #2
eliminated any mixing effects that could occur as
the dredged slurry was discharged into CDF Cell#1
and provided for a more consistent and representa-
tive wastewater stream entering the water treatment
system.

INCLINED PLATE CLARIFIER

Wastewater was pumped to the inclined plate
clarifier from CDF Cell #2 at approximately 100 gpm.

o
§w§ g'
-
it o |
2
FLTRAT b
0
£
A
SLUDGE
TN sol.os ‘ =
i 3
i i
FROM CDF
CATE . b o CELL 75
TO CDF
FROM
TELE *2 CELL *3

STREAM ¢

PV A T T

CLARFER INFLUENT
CLARFER EFFLUENT

SAND FLTER saFLibENT
GAC/UV/OMDATION IFLUENT
UNAORIDATION EFFLUENT
GAC WIGPONT

GAL EFFLUENT

Figure 2. Layout of the pilot-scale treatment system at the New Bedford Harbor Superfund site.



Both alum and polymer were added inline to the
influent water before the clarifier flash/slow mix
tanks. The pilot scale inclined plate clarifier,
which was obtained from another Superfund site,
had a capacity of approximately 2,500 gallons and
provided a residence time of 25 minutes.

The resultant flocculent settled to the bottom
of the clarifier and the effluent gravity flowed into
CDF Cell #3. The accumulated sludge was
pumped from the bottom of the clarifier into a
diaphragm plate and frame filter press for dewatering
or back to CDF Cell #1.

CDF CeLL #3

CDF Cell #3 was utilized as an equalization
basin for the filtration and tertiary treatment sys-
tems, Due to the flowrate differential between the
clarification and filtration processes, influent water
to CDF Cell #3 accumulated at 100 gpm for the
first several days of the study. Once approximately
200,000 gallons of wastewater had been collected
in CDF Cell #3, the existing sump pumps were
used to pump the water at 165 gpm (minimum)
through an ultrafine (0.45 pum) sand filtration unit
and subsequently to the GAC polishing units. The
CDF Cell #3 pumps were operated for 10 hours per
day. The increase in the effluent flow rate (100 gpm
vs. 165 gpm) was necessary due to the minimum
flowrate requirement (165 gpm) of the existing
WTP.

SAND FILTRATION

The sand filtration unit was rated for 0.45
micron nominal filtration and was sized to reduce
the total suspended solids (TSS) from 30 mg/L
(ppm) to less than 5 ppm. The sand filters were
operated at a flow rate of 165 gpm. A recirculation
flow rate of 225 gpm was maintained in order to
achieve optimal filtration. All backwash water
necessary for the periodic cleanout of the sand fil-
ters was returned to CDF Cell #1.

GRANULAR ACTIVATED CARBON (GAC)

Four 3000 1bs. GAC vessels (2 sets of 2 carbon
vessels in parallel) were placed immediately after
the sand filtration to ensure compliance with the

TREATMENT OF DREDGED WATER 77

discharge criteria. These GAC vessels were capable
of treating a flow rate of 280 gpm, however they
were normally operated at a flow rate of 165 gpm.
The effluent from the GAC vessels was then dis-
charged to the harbor.

UV/OXIDATION

After completion of pilot testing using the
GAC treatment system, the existing UV/Oxidation
unit was used to treat the wastewater for an addi-
tional five days at a flow rate of 165 gpm (mini-
mum). Effluent from the UV/Oxidation unit
flowed through the four GAC vessels for final
polishing prior to discharge to the harbor.

PieoTt ScaLE WTP REsSULTS

Water samples were collected before and after
each of the unit processes. The water samples
were analyzed for turbidity, PCBs, dissolved met-
als (cadmium, copper, chromium, and lead) and
total metals. However, since only PCBs and cop-
per were detected above the discharge limits in the
influent stream, only these data are summarized in
Table 2.

The data collected indicates that the contami-
nants present within the wastewaters are strongly
associated with the suspended particles and by
removing these suspended solids the majority of
the contaminants can be removed from the waste-
water stream. However, due to the source of the
wastewater (seawater) there are colloidal particles
present, which flocculation, clarification and filtra-
tion alone cannot remove. The concentration of
PCBs and copper associated with these colloidal
particles is sufficient enough that the wastewater
could exceed the discharge limits for OU #1.
Therefore, some type of tertiary treatment (GAC or
UV/Oxidation) will be required in order to achieve
the discharge limits for OU #1.

CONCLUSIONS

Based on the data collected during the pilot
scale WTP testing, the following conclusions were
made for each of the process operations:



78 BRINKMAN

Table 2. Summary of pilot scale WTP results: average PCBs and
copper concentrations

Stream #1 m;y IT"gtBa]s D(lli)s[‘:::::d Cz(:::ler
(ne/M {(ne/ (nef)
1 16.15 7.03 10.48 18.64
2 6.23 6.03 7.37 9.4
3 1.03 1.26 7.87 8.64
4 0.48 0.94 11.92 14.98
5 0.5 < 0.065 15.0 17.4
6 - < 0.065 <30 3.79
7 0.15 < 0.065 <30 <3.0

1See Figure 2 for stream identifications

INCLINED PLATE CLARIFIER

An inclined plate clarifier can effectively
remove the majority of suspended solids present in
the influent stream. The addition of alum and
polymer was shown to effectively remove suspend-
ed solids present thus reducing the load to the fil-
tration system and increasing the effectiveness of
the tertiary system (GAC or UV/Oxidation). The
data indicates that the heavy metals are more closely
associated with the larger suspended solids that
were removed in the clarifier and that the PCBs
have more affinity to the smaller pin floc particles
that settled out in CDF Cell #3,

SAND FILTRATION

The sand filtration system was promoted as
being able to remove <0.45 pm particles.
However, the test data indicates that due to the col-
loidal particles present, the sand filters were only
about 60% effective in removing these particles.
Therefore, while the sand filters were effective in
removing suspended solids, traditional sand filtra-
tion systems (< 10 pm) will likely be just as effec-
tive. The concentrations of the contaminants with-
in the wastewater stream did not significantly
change after passing through the sand filter.

TERTIARY TREATMENT (GAC VERSUS
UV/OXIDATION)

Both the GAC and UV/Oxidation systems
were shown to be capable of achieving the dis-
charge limit for PCBs during the pilot test.

However, it should be noted that the UV/Oxidation
system was only run at half of its flow capacity
and as a result the wastewater steam was exposed
to twice as much energy. Historical data indicated
that the existing system will not be able to meet the
lower discharge limits when operated at its design
capacity of 350 gpm. In addition, the
UV/Oxidation system was not designed for and as
a result did not remove the dissolved metals pres-
ent in the wastewater stream. While not selected
for that purpose, GAC was also able to remove the
dissolved metals such that the discharge stream
met all the discharge requirements.

HEAVY METALS REMOVAL

The existing WTP was not designed to remove
dissolved heavy metals present in the wastewater
stream and the historical operational data indicated
that by removing the majority of the suspended
solids the heavy metals discharge limits could still
be met. As a result of the OU#2 operational data,
it was determined that the OU#1 WTP would not
require a dissolved metal removal system.

The pilot scale data indicate that the dissolved
copper concentrations were above the discharge
limits and, as a result were not removed in the clar-
ification, filtration and UV/Oxidation processes.
However, the dissolved metals were removed to
below the detection limit in the GAC system. This
likely is a result of the GAC being able to further
filter the wastewater and remove the colloidal par-
ticles that are present in the wastewater stream. In
addition, GAC is capable of removing trace
amounts of dissolved metals due to the particle
charges of the material.

FLEXIRILITY OF GAC vs. UV/Ox

Previous studies have indicated that
UV/Oxidation can achieve the desired discharge
lirnits if the influent concentration of PCBs does
not exceed 2 ppb. Therefore, if the PCB concen-
tration greatly exceeded this level the removal
effectiveness would decrease unless the system
was designed to handle a higher PCB concentra-
tion. The treatment effectiveness of GAC on the
other hand is primarily dependent on the absorp-
tion capacity of the carbon. If the concentration of
PCB varies in the influent, it would only result in



more carbon being exhausted. While this would
affect the O&M economics if the concentration
remained above the design PCB concentrations, it
would not result in an exceedence of the discharge
limit,

RECOMMENDATIONS